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/ / I III POWER and RELIABILITY ™ MODEL: PLM16021

ASSEMBLY PARTS LIST

No. |[Description Qty No. |Description Qty

1 SELF-TAPPING SCREW ST2.9 X 12 6 33 |REAR AXLE

2 |SELF-TAPPING SCREW $4 X 16 44 34 |RETAINER SLEEVE UPPER

3 |FRONT COVER 1 35 |SIDE DISCHARGE CHUTE

4 BOLT M10 X 20 4 36 |SIDE DISCHARGE COVER

5 |RIGHT HEIGHT ADJUSTMENT BRACKET 1 37 |SIDE COVER SHAFT

6 [FRONT TRANSPORTING HANDLE 1 38 |KNOB TORSION SPRING

7 |NUTM10X1.5 8 39 |KNOB

8 SELF-TAPPING SCREW ST4.8 X 16 22 40 ([SIDE COVER TORSION SPRING

9 SELF-LOCKING SWITCH BOX LOWER COVER 41 |[SIDE SUPPORT PLATE

10 |DOUBLE CRIMP PLATE

11 |SELF-TAPPING SCREW ST4 X10

12 |SELF-LOCKING SLIDER

13 |TRIGGER SPRING

14 |FOLD OPERATION SWITCH

15 |SELF-LOCKING SWITCH BOX UPPER COVER
16 |ERINGS

17 |REAR GUARD

42 |SELF-TAPPING SCREW ST4.2 X 16
43 |BOLTM6X8

44 [ADJUST HANDLE LEFT COVER

45 [HEIGHT-ADJUSTING ROD

46 [ADJUST HANDLE RIGHT COVER
47 [SELF-TAPPING SCREW ST4 X 10
48 |COTTERPIN 3X 20

49 |[LEVER TORSION SPRING

18 |PROTECTIVE PLATE 50 |DECK
19 |PROTECTIVE PLATE SHAFT 51 |PLUG
20 |PROTECTIVE PLATE PORTION SPRING 52 |RUBBER BAFFLE
21 |MULCHPLUG 53 |LAYER

22 |LEFT BRACKET

23 |GRASS CATCHER BRACKET
24 |GRASS CATCHER BAG

25 |REAR WHEEL ASSEMBLY
26 |REAR WHEEL CAP

27 |BOLT M8X 20

28 |REAR WHEEL PANEL

29 |BEARING

30 |REAR WHEEL

31 |[SPRING WASHER ¢12

32 |RETAINER SLEEVE LOWER

54 [HEIGHT-ADJUSTMENT SPRING
55 |CONNECTING ROD

56 |NUT M6

57 |FRONT GUARD

58 |FRONT WHEEL ASSEMBLY
59 |FRONT WHEEL SHAFT

60 |FLAT PLATE

61 |FRONT WHEEL

62 |FRONT WHEEL COVER

63 |FRONT WHEEL CAP

64 |OPERATION PANEL COVER
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/ / I III POWER and RELIABILITY ™ MODEL: PLM16021

ASSEMBLY PARTS LIST
No. |[Description Qty No. [Description Qty
65 |BLADE DRIVE SWITCH KNOB 1 104 |TERMINAL BASE 2
66 [SPRING (A) 3 105 |EJECT BUTTON 2
67 |BLADE DRIVE SWITCH 1 106 [SPRING (C) 4
68 |BLADE DRIVE SWITCH BASE 1 107 |EJECT BUTTON LIMIT PLATE 2
69 |SELF-TAPPING SCREW ST2.9 X 12 6 108 [BACKLIFT 1
70 [RIGHT MAIN TRIGGER 1 109 |SELF-TAPPING SCREW ST2.9 X 8F 4
71 |[TRIGGER SPRING 2 110 |PLATE AS-LIGHT 1
72 [LEFT MAIN TRIGGER 1 111 |REAR FILTER 1
73 [SWITCH BOX LOWER COVER 1 112 [RIGHT KEY CASE 1
74 [SELF-TAPPING SCREW ST4.2 X 28 2 113 |LEFT KEY CASE 1
75 |[HANDLEBAR GRIP SLEEVE 2 114 |KEY CONNECTOR 2
76 |[PUSHROD UP 1 115 [SWIVEL ARM 1
77 [SWITCH BOX CONDUCTOR 1 116 [SPRING (D) 1
78 |WIRE CLIP 2 117 |SPRING (E) 1
79 [LOWER PUSH ROD 2 118 |RIGHT LAMP HOLDER 1
80 |[LOCKING KNOB 2 119 |RIGHT LAMPSHADE 1
81 [LOWER PUSH ROD BUSHING 2 120 |LEFT LAMP HOLDER 1
82 |BOLT M6 2 121 |LEFT LAMPSHADE 1
83 |LOCKING KNOB 2 122 [SIGNAL HARNESS 1
84 |PIN 2 123 |POWER HARNESS 1
85 |BUSHING 2 124 |DECORATIVE COVER 1
86 |PLUG 1 125 [CONTROLLER 1
87 ([BOLT M8 X35 2 126 [NYLON CABLE TIE 1
88 [WASHER8.1X17X1.6 2 127 |[FILTER 2
89 |PUSH ROD 2 128 [AMORTISSEUR 1
90 |REVOLVING COLLAR 2 129 [LOWER BASE 1
91 |NUT M8 2 130 [SWITCHING CONTROLLER 1
92 |BATTERY CHAMBER COVER 1 131 |SELF-TAPPING SCREW ST4.9X19| 4
93 [SELF-TAPPING SCREWS4 X 16 2 132 [BLADE MOTOR 1
94 |ROPING 1 133 [BOLT M10 X 20 4
95 |HOOK 1 134 |SELF-TAPPING SCREWST4 X 12 2
96 |SAFETY KEY 1 135 |CRIMPING PLATE 2
97 |UPPER HOUSING 1 136 [POWER CONDUCTOR 1
98 |STRONG MAGNET 2 137 [MOTOR HOLDER 1
99 |TRIGGER PIN 2 138 |[FAN 1
100 |BATTERY PACK RELEASE BUTTON 2 139 (BLADE 1
101 [SPRING (B) 2 140 |BLADE GASKET 1
102 |CLIP 2 141 |[SPRING WASHER 1
103 |BATTERY CHAMBER 2 142 |BOLT M10 X 1.25 X 35 1

PRORUN regularly improves our products, and you may find slight differences between your machine and descriptions contained within this parts list.
Modifications can be made to the machine without notice and without the obligation to update the operator’'s manuals, provided that the essential safety

and functional characteristic remain unaltered. Contact PRORUN Customer Service with any questions and current specifications.
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